



**REVOLUTIONARY GOVERNMENT OF ZANZIBAR
MINISTRY OF HEALTH**

ZANZIBAR ESSENTIAL MEDICINES LIST

Fifth Edition

2014

TABLE OF CONTENTS	Page
Abbreviations	
Foreword	
Acknowledgement	
Anaesthetics	6
Analgesics, Antipyretics and NSAIDS	6
Antiallergics	7
Antidotes	8
Intraperitoneal Dialysis Solutions	8
Anti-infective medicines	8
Antimigraine medicines	13
Antineoplastics & Immunosuppressant	13
Medicines affecting blood	14
Blood plasma Expanders	14
Cardio-vascular medicines	14
Diuretics	16
Dermatological medicines	16
Gastro-intestinals medicines	17
Hormones and contraceptives	18
Hypoglycemic	19
Muscular relaxants	19
Oxytocics	19
Electrolytes	20
Psychotherapeutics	20
Antiasthma	22
Vitamins and Minerals	22
Ophthalmic preparations	23
E N T Preparations	23
Antiseptics & Disinfectants	24
Diagnostic	24
Immunological preparations	28
Miscellaneous	28

ABBREVIATIONS

CPO	Chief Pharmacist Office
V	Vital – To be available at all time, their absence may cause sudden death or very serious health problems.
E	Essential – Those medicines that satisfy the health care needs of the majority of the population.
N	Non-essential - nice to have, but not necessary.
EML	Essential Medicines List
ENT	Ear, Nose and Throat
H	To be available in Hospitals only.
HC	To be available in Hospitals and Cottage Hospitals only.
HCU	To be available in Hospitals, Cottage Hospitals and all Primary Health Care Units.
HCU+	To be available in Hospitals, Cottage Hospitals and PHCU+ only
PHCU	First line Primary Health Care Unit
PHCU+	Second line Primary Health Care Unit (with other additional health services, eg. delivery, dental)
STI	Sexually Transmitted Infections
ZEML	Zanzibar Essential Medicines List

FOREWORD

The Zanzibar Essential Medicines List is a publication of the Ministry of Health Zanzibar. The first Essential Medicines List was developed in 1993 and reviewed in 1995, 2003 and 2010. This is the fifth Edition of its kind covering almost every essential medicine required to support treatment and prophylaxis of common diseases in Zanzibar.

This edition has been produced as a result of realization that the field of therapeutics is dynamic and requires a constant monitoring of developments in the practice of medicine.

The purpose of this EML is to have a limited range of careful selected essential medicines, which leads to better health care, better medicine management and lower costs.

In this ZEML there are generic names of vital, essential and non-essential medicines, those that satisfy the priority health care needs of Zanzibar. The health care levels of particular medicines to be used are clearly mentioned, whether it is a health care unit, health care center or hospital.

It is expected from this EML, specialist to draw specific treatment's guidelines and subsequently training of health care workers on them, to be followed by supervision on the use of guidelines and adherence on EML.

The increasing demand for quality medical care presents a dynamic challenge, calls for maintenance of an effective and affordable medicine supply. EML are subject for changes when new information, knowledge, medicines become available. Hence this EML need to be updated every two years. Prescribers and other interested professionals are invited to suggest additions, deletions or any other changes.



Hon. Rashid Seif
Minister of Health
Zanzibar.

ACKNOWLEDGEMENT

The Ministry of Health wishes to express its sincere gratitude to United Nation Population Fund (UNFPA) for providing financial support in the activity to review and print the Zanzibar Essential Medicine List Fifth edition.

This Essential Medicine List is a result of efforts of many partners involved in health care delivery services in Zanzibar. We would like to recognize and express deep gratitude to the members of committee on the essential medicines, which participated in the committee's meetings and those medical personnel who were consulted on the compilation of this edition. The principal contributors of the edition were:

Habib A. Shariff	Chief Pharmacist - Ministry of Health
Amne N. Issa	Pharmacist-Zanzibar Food and Drugs Board
Bora Lichanda	Pharmacist-Zanzibar Food and Drugs Board
Dr Ahmed M. Mu'min	Medical Doctor-Mnazi Mmoja Hospital
Dr Ali O. Ali	MD, MPH, MSc. Epidermiologist, Program Manager - IRCHP
Dr Burhani O. Simai	Registrar - ZFDB
Dr Miskiyya A. Mohammed	AMO- Diabetic Unit- MMH
Dr Mwanana Kassim Ali	AMO- ENT, MMH
Dr Omar Issa Mgongo	MD, MMED, OBS/Gynaecologist-Pemba
Dr Sauda S. Ali	Assistant Medical Officer - Chake Chake Hospital
Dr Semeni Sh. Mohammed	Doctor of Dental Surgeon-Mnazi mmoja Hospital
Dr Yunus P. Buyu	General Surgeon - MMH
Dr. Abdulwakil I. Abdulwakil	Psychiatrist (Private)
Dr. Ali Amour Ali	Pediatrician (Mnazi mmoja Hospital)
Dr. Burhani O. Simai	Registrar, Zanzibar Food and Drug Board
Dr. Faiza K. Suleiman	Incharge, Diabetic and Hypertension Unit
Dr. Fatma A. Khatib	Assistant Medical Officer-Mnazi Mmoja Hospital
Dr. Juma Muhsin	Dermatologist-MMH
Dr. Khamis Mustafa Khamis	Physician - MMH
Dr. Muhidini A. Mohammed	Doctor of Dental Surgeon-Mnazi mmoja Hospital
Haji J. Kundi	Pharmacist-MOH
Hamad Kh. Ali	Clinical Officer - Mpendae PHCU+
Hidaya J. Hamad	Senior Pharmacist-ZFDB
Hosiana Eliakimu	Pharmacist in charge- Pemba
Kassim F. Khalid	Anaesthetist -MMH
Maryam J. Bakar	AMO- IMCI in charge

Omar Mwalimu
Said M. Salim
Said Y. Said
Salma M. Said
Shija J. Shija
Zahran A. Hamad
Zuhura M. Nassor

Public Health Officer NCD (MOH)
Manager - Central Medical Store
Pharmacist-Mnazi mmoja Hospital
Senior Pharmacist-CPO
Senior Pharmacist - ZAMEP
Senior Pharmacist - MOH
Anaesthetist -MMH, RCHCO-IRCHP



Mohammed S. Jiddawi (M.D)
Principal Secretary
Ministry of Health
Zanzibar.

1.0 ANAESTHETICS			
	1.1	General anaesthetics & Medicinal gases	VEN
1.1.1	HC	Halothane	V
1.1.2	HC	Isofluran	V
1.1.3	HC	Ketamine hydrochloride 50mg/ml inj	V
1.1.4	HC	Nitrous Oxide/Air	V
1.1.5	HC	Oxygen, medical	V
1.1.6	HC	Propofol 10mg/ml inj	E
1.1.7	HC	Thiopental sodium 500mg inj	E
1.1.8	HC	Propofol 20mg/ml inj	E
1.1.9	HC	Thiopental sodium 1g inj	E
	1.2	Local anaesthetics	
1.2.1	H	Bupivacaine 0.5% in 7.5% glucose, spinal inj	V
1.2.2	H	Lignocaine 1% inj	E
1.2.3	HC	Lignocaine 3% jelly/spray	N
1.2.4	HCU	Lignocaine 2% inj	V
		Preoperative medication and sedation for short-term procedures	
	1.3	procedures	
1.3.1	H	Midazolam 1mg/ml inj	E
1.3.2	H	Midazolam 5mg/ml inj	E
1.3.3	HC	Atropine sulphate 1mg/ml inj	V
1.3.4	HC	Diazepam 5mg/ml inj	V
1.3.5	H	Glycopyrrolate 0.2mg/ml inj	E
1.3.6	H	Morphine 10mg/ml inj	E
1.3.7	HC	Promethazine 5mg/5ml syr	E
1.3.8	H	Promethazine 25mg/2ml inj	E
2.0 ANALGESICS, ANTIPYRETICS & NSAIDS			
	2.1	Non Opioid Analgesics	
2.1.1	HCU	Acetylsalicylic Acid 300mg tab	E
2.1.2	H	Piroxicam 20mg tab	E
2.1.3	HC	Diclofenac 1.16% cream/gel	N
2.1.4	HC	Diclofenac Sodium/potassium 25mg tab	E
2.1.5	HC	Diclofenac Sodium/potassium 50mg tab	E
2.1.6	HC	Diclofenac Sodium/potassium 100mg tab	E

2.1.7	HC	Diclofenac Sodium/potassium 75mg/3ml inj	E
2.1.8	HC	Diclofenac Sodium suppository	E
2.1.9	HC	Indomethacine 25mg cap	N
2.1.10	HC	Mefenamic acid 250mg cap	E
2.1.11	HC	Mefenamic acid 500mg cap	N
2.1.12	HC	Paracetamol 125mg Suppositories	E
2.1.13	HCU	Ibuprofen 200mg tab	E
2.1.14	HCU	Ibuprofen 125mg/5ml syr	N
2.1.15	HCU	Paracetamol 120mg/5ml syrup	E
2.1.16	HCU	Paracetamol 500mg tab	E
2.1.17	HCU	Piroxicam 10mg tab	E
2.1.18	HC	Acetylsalicylic Acid 75mg tab	E
2.1.19	HC	Ketoprofen 0.25mg tab	N
2.1.20	H	Naproxen 250mg cap	E
2.1.21	HC	Paracetamol 250mg Suppositories	N
2.1.22	H	Paracetamol 1g/100ml IV /1g/vial and 2ml	N
2.1.23	H	Thiocolchicozide 4mg tab	N

2.2 Opioid Analgesics

2.2.1	H	Fentanyl 50mcg/ml inj	E
2.2.2	H	Methadone 1mg/ml solution	E
2.2.3	H	Methadone 2mg/ml solution	E
2.2.4	H	Methadone 5mg tab	E
2.2.5	H	Methadone 10mg/ml inj	E
2.2.6	H	Methadone hydrochloride powder	E
2.2.7	H	Morphine sulphate 10mg/ml inj	V
2.2.8	H	Morphine sulphate 30mg tab	E
2.2.9	H	Pentazocine 25mg tab	N
2.2.10	H	Pentazocine 30mg/ml inj	N
2.2.11	H	Pethidine 100mg/2ml inj	V
2.2.12	H	Pethidine 50mg/ml inj	V
2.2.13	H	Tramadol 100mg/2ml inj	E
2.2.14	H	Tramadol 50mg cap/tab	E
2.2.15	H	Codein phosphate 15mg tab	E
2.2.16	H	Codein phosphate 30mg tab	E
2.2.17	H	Tramadol 100mg cap/tab	E

3.0 ANTI-ALLERGICS AND MEDICINES USED IN ANAPHYLAXIS

3.1	HC	Betamethasone inj 12 mg/ml	V
3.2	HCU	Cetirizine 10mg tabs	E
3.3	HCU	Chlorpheniramine 10mg inj	N
3.4	HCU	Chlorpheniramine 2mg/5ml syrup	E
3.5	HCU	Chlorpheniramine 4mg tab	E
3.6	HCU	Promethazine hydrochloride 25mg tab	E
3.7	HCU	Promethazine hydrochloride 5mg/5ml syrup	E
3.8	HCU	Promethazine hydrochloride 5mg/ml inj	E
3.9	HCU	Adrenaline 1mg/ml inj	V
3.10	HC	Adrenaline 0.5mg/ml inj	E
3.11	HCU	Cetirizine syr 5mg/5ml	E
3.12	HC	Cetirizine hydrochloride inj 10mg/ml	E
3.13	HC	Dexamethasone 4mg/ml inj	V
3.14	HC	Dexamethasone 45mg tab	E
3.15	HCU	Hydrocortisone 100mg inj	V
3.16	HC	Loratadine 10mg tab	E
3.17	HC	Prednisolone 5mg tab	E
3.18	HC	Prednisolone 10mg tab	E
3.19	HC	Prednisolone 25mg tab	E
3.20	HC	Prednisolone 5mg/ml syrup	E

4.0 ANTIDOTES

4.1	H	Flumazenil 0.1mg/ml inj	E
4.2	H	Naloxone 0.4mg/ml inj	V
4.3	H	Naloxone 2mg/ml inj	V
4.4	H	Protamine sulphate 10mg/ml inj	V
4.5	HC	Activated charcoal powder 10g	E
4.6	HC	Atropine sulphate 0.6mg/ml	V
4.7	HC	Multivalent Antisnake Venom	V
4.8	H	Biperidine hydrochloride 2mg tab	E
4.9	H	Hydroxycobalamide 25 mg/ml inj.	N
4.10	HCU	Ipecacuanha syrup	E
4.11	HC	Methylene blue	E
4.12	H	Deferoxamine 500mg inj	E
4.13	H	N- acetylsistein oral liquid 10-20%	N
4.14	H	N- acetylsistein inj 200mg/ml	N

4.15	H	Penicilamine 250mg tab	E
4.16	H	Pralidoxime 200mg/ml inj	E

5.0 PERITONEAL DIALYSIS SOLUTIONS

5.1	H	Dialysis solution (solution for peritoneal dialysis). Intraperitoneal dialysis solution of appropriate composition	V
5.2	H	composition	V

6.0 ANTI-INFECTIVES

6.1 Anthelmintics

6.1.1	HCU	Albendazole 200mg tab	E
6.1.2	HCU	Albendazole 200mg/5ml susp	E
6.1.3	HCU	Albendazole 400mg tab	E
6.1.4	H	Levamisol 40mg tab	N
6.1.5	HCU	Mebendazole 100mg tab	E
6.1.6	HCU	Mebendazole 100mg/5ml susp	E
6.1.7	HCU	Mebendazole 500mg tab	E
6.1.8	HC	Niclosamide 100mg tab	N
6.1.9	HC	Niclosamide 500mg tab	N

6.2 Antifilarials

6.2.1	HC	Diethylcarbamazine citrate 100mg tab	E
6.2.2	HC	Ivermectine 3mg tab	E
6.2.3	HC	Ivermectine 6mg tab	E

6.3 Schistosomicides

6.3.1	H	Oxamniquine 250mg cap	E
6.3.2	H	Oxamniquine 250mg/5ml susp	E
6.3.3	HC	Praziquantel 150mg tab	N
6.3.4	HC	Praziquantel 600mg tab	E

7.0 ANTIBACTERIALS

7.1	H	Azithromycin 500mg tab	E
7.2	HC	Amoxicillin 125mg + 31.25mg clavulanic acid/5ml Susp	E
7.3	HCU	Amoxicillin 125mg/5ml susp	E

7.4	HC	Amoxycillin 250mg + 62.5mg clavulanic acid/5ml Susp	E
7.5	HCU	Amoxycillin 250mg cap	E
7.6	HC	Amoxycillin 500mg + 125mg clavulanic acid tab	E
7.7	HCU+	Ampicillin 250mg + 250mg cloxacillin cap	E
7.8	HCU+	Ampicillin 250mg + 250mg cloxacillin inj	E
7.9	HCU+	Ampicillin 250mg + 250mg cloxacillin/5ml Susp	E
7.10	HCU+	Ampicillin 500mg inj	V
7.11	H	Azithromycin 200mg/5ml susp	E
7.12	H	Azithromycin 250mg tab	E
7.13	H	Carbenicillin 1g inj	N
7.14	HC	Cefalexin 500mg cap	E
7.15	HC	Cefalexin 125mg/ml susp	E
7.16	HC	Cefalexin 250mg cap	E
7.17	HC	Cefalexin 250mg/ml susp	E
7.18	HC	Ceftriaxone 250mg inj	V
7.19	HC	Ceftriaxone 1g inj	V
7.20	HC	Ceftriaxone 500mg inj	V
7.21	H	Cefuroxime 250mg tab	E
7.22	H	Chloramphenicol 100mg inj	V
7.23	HC	Ciprofloxacin 250mg tab	V
7.24	HC	Ciprofloxacin 2mg/ml inj	V
7.25	HC	Ciprofloxacin 500mg tab	V
7.26	H	Clarithromycin 125mg/ml syrup	E
7.27	H	Clarithromycin 500mg tab	E
7.28	H	Clindamycin 150mg cap	E
7.29	H	Clindamycin 150mg/ml inj.	E
7.30	H	Clindamycin 300mg cap	E
7.31	HCU+	Cloxacillin 125mg/5ml susp	E
7.32	HC	Cloxacillin 250mg inj	E
7.33	HCU+	Cloxacillin 250mg cap	E
7.34	HCU	Co-trimoxazole 400mg/80mg tab	E
7.35	HCU	Co-trimoxazole Paediatric 200/40mg/5ml susp	E
7.36	HCU	Doxycycline 100mg tab/cap	E
7.37	HCU	Erythromycin 125mg/5ml syr	E
7.38	HCU	Erythromycin 250mg tab	E
7.39	HC	Flucloxacillin 250mg cap	E
7.40	HC	Flucloxacillin 500mg cap	E

7.41	HC	Gentamycin sulphate 40mg/ml inj	E
7.42	HC	Gentamycin sulphate 20mg/ml inj	E
7.43	H	Kanamycin 1g inj	N
7.44	H	Kanamycin 2g inj	N
7.45	H	Levofloxacin 250mg tabs	E
7.46	H	Metronidazole 1g suppository	E
7.47	HCU	Metronidazole 200mg tab	E
7.48	HCU	Metronidazole 200mg/5ml syrup	E
7.49	HC	Metronidazole 500mg inj	E
7.50	H	Metronidazole 500mg suppository	E
7.51	HCU	Metronidazole 500mg tab	E
7.52	HC	Ofloxacin 200mg tab	E
7.53	HC	Penicillin benzathine 1.2 mu inj	E
7.54	HCU	Penicillin G Potassium 500,000 units inj	V
7.55	HCU	Penicillin phenoxymethyl 250mg tab	E
7.56	HCU	Procaine Penicillin Forte 4mu inj	E
7.57	H	Spectinomycin 2g inj	N
7.58	HC	Tinidazole 500mg tab	E
7.59	H	Vancomycin 1g inj	E
7.60	H	Vancomycin 250mg inj	E
7.61	H	Amoxycillin Dispersible tab 250mg	E

8.0 ANTILEPROSY

8.1	HC	Clofazimine 100mg tab	V
8.2	HC	Clofazimine 50mg tab	V
8.3	HC	Dapsone 100mg tab	V
8.4	HC	Rifampicin 300mg tab	V
8.5	HC	Rifampicin Paediatric 150mg tab	V

9.0 ANTITUBERCULOSIS

9.1	HC	Ethambutol 275mg + Isoniazid 75 mg +	V
9.2	HC	Pyrazinamide 400mg tab	V
9.3	HC	Rifabutin 150mg tab	V
9.4	HC	Rifampicin 150mg/Isoniazid 100mg tab	V
9.5	HC	Streptomycin 1g inj	V

10.0 ANTIFUNGALS

10.1	H	Amphotericin B 50mg/ml inj	V
10.2	HC	Clotrimazole 10% vaginal cream	E
10.3	HC	Clotrimazole 100mg pessaries	E
10.4	HC	Clotrimazole 3% vaginal cream	E
10.5	HC	Fluconazole 150mg cap	E
10.6	HC	Fluconazole 200mg cap	E
10.7	H	Fluconazole 2mg/ml inj	V
10.8	HC	Fluconazole 50mg cap	E
10.9	HC	Fluconazole 50mg/5ml	E
10.10	H	Flucytosine 10mg/ml inj	E
10.11	HC	Flucytosine 250mg tab	E
10.12	HC	Griseofulvin 250mg tab	E
10.13	HC	Griseofulvin 500mg tab	E
10.14	HC	Itraconazole 100mg caps	E
10.15	HC	Itraconazole 200mg caps	E
10.16	HC	Ketoconazole 200mg tab	E
10.17	HC	Miconazole 2% oral gel	E
10.18	HC	Miconazole 1. 2g pessaries	E
10.19	HC	Miconazole 2% vaginal cream	E
10.20	HC	Miconazole 250mg tab	E
10.21	HC	Nystatin 100,000 iu/ml susp	E
10.22	HC	Nystatin 100,000 unit pessaries	E
10.23	HC	Nystatin 500,000 unit tab	E
10.24	HC	Potassium Iodide Solution	E

11.0 URINARY ANTISEPTICS

11.1	HC	Nalidixic Acid 250mg tab	E
11.2	HC	Nalidixic Acid 500mg tab	E
11.3	HC	Nitrofurantoin 100mg tabs	E

12.0 ANTIMALARIALS

12.1	HC	Artemether 40mg/ml inj	V
12.2	HC	Artemether 80mg/ml inj	V
12.3	HCU	Artemether 20mg plus Lumefantrine 120mg tab	E
12.4	HC	Artequick 62.5/375mg (artemisinin+ Piperaquine)	E
12.5	HCU	Artesunate 100mg tab plus Amodiaquine 270mg	E

12.6	HCU	Artesunate 25mg tab plus Amodiaquine 67.5mg	E
12.7	HCU	Artesunate 50mg plus Mefloquine 250mg tab	E
12.8	HCU	Artesunate 50mg tab plus Amodiaquine 135mg	E
12.9	HC	Artesunate powder for injection 60mg	V
12.10	HCU	Dihydroartemisinin 40mg plus	E
12.11	HC	Primaquine tab 2.5mg	E
12.12	HC	Primaquine tab 7.5mg	E
12.13	HC	Primaquine tan 15mg	E
12.14	HC	Quinine dihydrochloride 300mg/ml inj	N
12.15	HC	Quinine sulphate 300mg tab	N
12.16	HCU	Sulphadoxine 500mg/Pyrimethamine 25mg tab	N

13.0 ANTIAMOEBIIC and ANTIGIARDIASIS

13.1	HC	Diloxanide 500mg tab	E
13.2	HCU	Metronidazole 200mg tab	E
13.3	HC	Metronidazole 200mg/5ml susp	E
13.4	HC	Norfloxacin +Tinidazole tabs	E
13.5	HC	Secnidazole 100mg tab	N
13.6	HC	Secnidazole 250mg tab	N
13.7	HC	Tinidazole 500mg tab	E

14.0 ANTIVIRALS

14.1	HC	Acyclovir 200mg tab	E
14.2	HC	Acyclovir 400mg tab	E
14.3	HC	Acyclovir 500mg inj	E
14.4	HC	Didanosine 125mg tab	V
14.5	HC	Didanosine 200mg tab	V
14.6	HC	Efavirenz 600mg tab	V
14.7	H	Ganciclovir 500mg inj	N
14.8	HC	Lamivudine 150mg tab	V
14.9	HC	Nevirapine 10mg/ml syrup	V
14.10	HC	Nevirapine 200mg tab	V
14.11	H	Oseltamivir 75mg tab	N
14.12	HC	Saquinavir 800mg tab	V
		Stavudine 30mg + Lamivudine 150mg + Nevirapine	
14.13	HC	200mg tab	V
14.14	HC	Stavudine 30mg tab	V

14.15	HC	Stavudine 40mg tab	V
14.16	HC	Tenefovir 300mg + Emtricitabine 200mg	V
		Tenefovir 300mg + Emtricitabine 200mg+ Efavirenz	
14.17	HC	600mg tab	V
		Zidovudine 300mg + Lamivudine 150mg + Nevirapine	
14.18	HC	200mg tab	V
14.19	HC	Zidovudine 300mg + Lamivudine 150mg tab	V
14.20	HC	Zidovudine 300mg tab	V

15.0 ANTIMIGRAINE

15.1	H	Flunarizine 5mg tab	E
15.2	HC	Ergotamine 1mg tab	E
15.3	HC	Vasograin	E

16.0 ANTINEOPLASTICS & IMMUNOSUPPRESSANT

16.1	H	6-Mercaptopurine 50mg tab	E
16.2	H	Actinomycin 0.5mg inj	V
16.3	H	Bleomycin 15mg inj	E
16.4	H	Bromocryptine 0.5mg tab	E
16.5	H	Busulphan 0.5mg tab	E
16.6	H	Chlorambucil 5mg tab	E
16.7	H	Ciplastin 1mg/ml inj	E
16.8	H	Ciproterone 50mg tab	E
16.9	H	Cyclophosphamide 100mg/inj	E
16.10	H	Cyclophosphamide 50mg tab	E
16.11	H	Cytarabine 1g inj	E
16.12	H	Doxorubicin (Adreamycin) 10mg inj	E
16.13	H	Doxorubicin 50mg inj	E
16.14	H	Fluorouracil 25mg/ml inj	E
16.15	H	Flutamide 250mg tab	E
16.16	H	Hydroxurea 200mg cap	E
16.17	H	Hydroxurea 500mg cap	E
16.18	H	Methotraxate 100mg/ml inj	E
16.19	H	Procarbazine 50mg cap	E
16.20	H	Tamoxifen cirtrate 20mg tab	E
16.21	H	Vinblastin 1mg/ml inj	E
16.22	H	Vincristine sulphate 1mg inj	E

16.23 H Vincristine sulphate 2mg inj E

17.0 MEDICINES AFFECTING BLOOD

17.1 Antianaemia

17.1.1 HCU Ferrous fumarate 20mg/5ml syrup N

17.1.2 HCU Ferrous sulphate 200mg tabs E

17.1.3 HCU Ferrous sulphate 150mg/ Folic acid 0.5mg tabs E

17.1.4 HCU Folic acid 5mg tabs E

17.1.5 HC Iron dextran 5% inj E

17.2 Anticoagulant and their antidotes

17.2.1 H Heparin 1000 IU/ml inj V

17.2.2 H Heparin 5000 IU/ml inj V

17.2.3 H LMW Heparin inj E

17.2.4 H Phytomenadione (Vit K) 5mg/ml inj E

17.2.5 H Protamine sulphate 10mg/ml inj E

17.2.6 H Tranexamic acid 100mg tabs E

17.2.7 H Tranexamine acid 100mg/ml inj E

17.2.8 H Warfarin sodium 5mg tabs E

17.3 Antithrombotics

17.3.1 H Acetylsalicylic acid 75mg tabs E

17.3.2 H Clopidogrel 75mg tabs E

17.3.3 H Streptokinase 250,000 IU E

17.3.4 H Streptokinase 750,000 IU E

18.0 BLOOD PLASMA EXPANDERS

H Dextran 40 6% inj E

H Dextran 70 6% inj E

H Plasma protein solution 4.5% 500ml V

H Plasma gel I.V solution 500ml V

H Plasma protein solution 4.5% 100ml V

19.0 CARDIO-VASCULAR MEDICINES

19.1 Antiangina

19.1.1 H Carvedilol 12.5mg tab E

19.1.2	HC	Atenolol 100mg tabs	E
19.1.3	HC	Atenolol 50mg tabs	E
19.1.4	H	Carvedilol 6.25mg tab	E
19.1.5	H	Diltiazem 60mg tabs	E
19.1.6	HC	Glycerytrinitrate 0.5mg tabs	V
19.1.7	H	Isosorbide dinitrate 10mg inj	V
19.1.8	H	Isosorbide dinitrate 10mg tabs	V
19.1.9	H	Isosorbide dinitrate 20mg tabs	E
19.1.10	H	Isosorbide mononitrate 10mg tabs	V
19.1.11	H	Isosorbide mononitrate 20mg tabs	E
19.1.12	H	Nitroglycerin 5mg inj	V
19.1.13	H	Verapamil hydrochloride 40mg tabs	E
19.1.14	H	Verapamil hydrochloride 80mg tabs	E

19.2 Antihypertensive

19.2.1	H	Amlodipine 5mg tabs	E
19.2.2	HC	Atenolol 100mg tabs	E
19.2.3	HC	Atenolol 50mg tabs	E
19.2.4	H	Candisartan 4mg tab	E
19.2.5	HCU+	Captopril 25mg tabs	E
19.2.6	HCU+	Captopril 50mg tabs	E
19.2.7	H	Doxazosine tab 2mg	E
19.2.8	HC	Enalapril 5 mg tabs	E
19.2.9	HC	Enalapril 2.5 mg tabs	E
19.2.10	HC	Hydralazine 20mg inj	V
19.2.11	HC	Hydralazine 50mg tabs	E
19.2.12	HC	Hydrochlorothiazide 12.5mg tabs	E
19.2.13	HC	Hydrochlorothiazide 25mg tabs	E
19.2.14	HC	Hydrochlorothiazide 50mg/ml syrup	E
19.2.15	H	Labetalol 60mg injection	E
19.2.16	HC	Losartan tab 50mg	E
19.2.17	HC	Methyldopa 250mg tabs	E
19.2.18	HCU+	Nifedipine 10mg tab	E
19.2.19	HCU+	Nifedipine 20mg tabs	E
19.2.20	H	Nimodipine 30mg tab	E
19.2.21	H	Nimodipine 200mcg/ml inj	E

19.2.22	H	Prazosin tab 2-5mg	E
19.2.23	HC	Propranolol 40mg tabs	E
19.2.24	H	Sodium nitroprusside 50mg/ml inj	V

19.3 Cardiac Glycosides

19.3.1	H	Digoxin 0.25 mg tabs	V
19.3.2	H	Digoxin 0.25mg inj	V

19.4 Other Cardio-vascular Medicines

19.4.1	H	Adenosine 3mg/ml inj	E
19.4.2	H	Amiodarone 100mg tab	E
19.4.3	H	Amiodarone 30mg/ml inj	E
19.4.4	H	Dopamine 40mg inj	V
19.4.5	H	Dopamine inj 10mg	V
19.4.6	HCU	Epinephine 1mg inj (Adrenaline)	V
19.4.7	H	Lidocaine 20mg inj	E
19.4.8	H	Procainamide 100mg/ml inj	E

20.0 DIURETICS

20.1	H	Acetazolamide 250mg tabs	E
20.2	H	Acetazolamide 500 mg inj	E
20.3	HCU+	Bendrofluazide 5mg tabs	E
20.4	H	Bumetanide 1mg tabs	E
20.5	H	Bumetanide 1mg/5ml inj	E
20.6	H	Bumetanide 2mg tabs	E
20.7	H	Bumetanide 5mg tabs	E
20.8	H	Frusemide 10mg/ml inj	V
20.9	HCU+	Frusemide 20mg tab	E
20.10	HCU+	Frusemide 40mg tabs	E
20.11	HC	Hydrochlorothiazide 25mg tabs	E
20.12	HC	Hydrochlorothiazide 50mg tabs	E
20.13	H	Mannitol 20% inj (100ml vial)	N
20.14	H	Spironolactone 100mg tabs	E
20.15	H	Spironolactone 25mg tabs	E

21.0 DERMATOLOGICAL MEDICINES

21.1	H	Acyclovir 5% cream	E
------	---	--------------------	---

21.2	H	Amphotericin 3% Skin Ointment	N
21.3	HCU	Benzyl Benzoate 25% Emulsion	E
21.4	HC	Benzyl peroxide 5% gel	E
21.5	HC	Betamethasone valerate 0.1% with Neomycin 0.5%	E
21.6	HC	Betamethasone Valerate 1% Cream	E
21.7	HC	Betamethasone valerate/Gentamycin/Clotrimazole	E
21.8	HCU	Calamine Lotion	E
21.9	H	Clobetasol Propionate 0.05% Ointment	N
21.10	HCU	Clotrimazole 1% Cream	E
21.11	HCU	Clotrimazole 1% Powder	E
21.12	HCU	Clotrimazole 1% Topical Solution	E
21.13	H	Coal tar 5% Topical Solution	E
21.14	HCU	Compound Benzoic Acid Ointment/Cream	E
21.15	H	Crotametone 10% cream	E
21.16	H	Crotametone 10% lotion	E
21.17	H	Dithranol 0.1% skin Ointment	E
21.18	HC	Framycetin sulphate 1% in wool fat 10%	E
21.19	H	Framycetin gauze dressing BP	E
21.20	HC	Gentamycin 0.1% Cream	E
21.21	HCU	Glycerin solution	N
21.22	HCU	Hydrocortisone Acetate 1% cream	E
21.23	HCU	Hydrocortisone Acetate 1% Ointment	E
21.24	HC	Ketoconazole 2% cream	E
21.25	HC	Methisalicylate 50% Ointment	N
21.26	HCU	Methylsalicylate 25% Liniment	E
21.27	HC	Miconazole 2% Cream	E
21.28	HC	Miconazole 2% Powder	N
21.29	HC	Miconazole 2% Solution	N
21.30	H	Mupirocin ointment	N
21.31	HC	Nystatin 100,000 IU cream	E
21.32	H	Podophyllin 20% Ointment	N
21.33	HCU	Salicylic Acid 17% in spirit	E
21.34	HC	Salicylic acid 2% cream	E
21.35	HCU	Silversulphadiazine 1% Ointment	E
21.36	HC	Sulphur 4% Ointment	E
21.37	HCU	Tetracycline 3% Ointment	E
21.38	H	Zinc oxide+Coal tar 5%	E

21.39 H Zinc Undecenoate 20% Undecenoic Acid 5% ointments E

22.0 GASTRO-INTESTINAL MEDINES

22.1 Antacids and Anti-Ulcer Medicines

22.1.1 HCU Aluminium+Magnesium suspension E
22.1.2 H Cimetidine 200mg tab N
22.1.3 H Cimetidine 400mg tab N
22.1.4 HC Esomeprazole 20mg tab E
22.1.5 HC Esomeprazole 40mg tab E
22.1.6 H Lansoprazole 30mg cap/tabs
22.1.7 HCU Magnesium Trisilicate compound tabs BP E
22.1.8 HCU Magnesium Trisilicate mixture BP E
22.1.9 HCU Omeprazole 20mg cap E
22.1.10 H Pantoprazole 40mg inj E
22.1.11 H Pantoprazole 40mg tabs E
22.1.12 H Ranitidine 150mg tabs E
22.1.13 H Ranitidine 25mg/ml inj E
22.1.14 H Sucralfare 1g tabs N
22.1.15 H Sucralfate 1gm/5ml susp N

22.2 Antiemetics

22.2.1 HC Cinnarizine 15mg tab E
22.2.2 HC Domperidone 10mg tab E
22.2.3 HC Metoclopramide 10mg tab E
22.2.4 HC Metoclopramide 5mg/2ml inj E
22.2.5 H Ondansetron 10mg tab N
22.2.6 H Ondansetron 2mg/ml inj E
22.2.7 H Ondansetron 4mg tabs N
22.2.8 H Ondansetron 8mg tabs N
22.2.9 HCU Promethazine 25mg tabs E
22.2.10 HCU Promethazine 25mg/ml inj V
22.2.11 HCU Promethazine 5mg/5ml Elixir E

22.3 Medicines used in Diarrhoea

22.3.1 HC Loperamide 2mg tab E
22.3.2 HCU Oral Rehydration Salt WHO Formula V
22.3.3 HCU ORS+Zinc co-pack E

22.3.4	HCU	Zinc Sulfate 10mg tab	E
22.3.5	HCU	Zinc Sulfate 20mg tab	E
22.4 Antispasmodics			
22.4.1	HCU	Belladonna Extract 150mcg tabs	E
22.4.2	HCU	Belladonna Mixture 45mcg/5ml	E
22.4.3	HC	Doveridine 40mg tabs	E
22.4.4	HC	Doveridine 40mg/2ml inj	E
22.4.5	HCU	Hyoscine N Butyl Bromide 10mg tabs	E
22.4.6	HC	Hyoscine N Butyl Bromide 20mg inj	V
22.5 Purgatives and Laxatives			
22.5.1	HCU	Bisacodyl 10mg supp	N
22.5.2	HCU	Bisacodyl 5mg supp	N
22.5.3	HCU	Bisacodyl 5mg tabs	E
22.5.4	HC	Enemas solution	E
22.5.5	HC	Glycerin 4gm supp	E
22.5.6	HC	Glycerin ointment	N
22.5.7	HC	Glycerin solution	E
22.5.8	H	Lactulose solution 3.35gm/5ml	N
22.5.9	HC	Liquid Paraffin	N
22.5.10	HCU	Senna (sennoside B 7.5mg) tabs	E
23.0 HORMONES, CONTRACEPTIVES			
23.1 Steroids			
23.1.1	HC	Dexamethasone 0.5mg tabs	E
23.1.2	HC	Dexamethasone 4mg inj	V
23.1.3	H	Ethinylestradiol 50mcg tabs	E
23.1.4	HCU	Hydrocortisone Sodium Succinate 100mg inj	V
23.1.5	HC	Prednisolone 5mg tabs	E
23.1.6	H	Progesterone 10mg inj	E
23.1.7	H	Progesterone 10mg tabs	N
23.1.8	HC	Betamethasone inj 12 mg/ml	V
23.2 Contraceptives			
23.2.1	HCU	Deasogesrel 150mcg/Ethinylestradiol 0.03mg pill	E
23.2.2	HCU	Levonorgestrel 0.075mg pill	E

23.2.3	HCU	Levonorgestrel 150mcg/Ethinylestradiol 30 mcg pill	E
23.2.4	HCU	Levonorgestrel 216mg for implant	E
23.2.5	HCU	Norethisterone 200mg/ml inj	E
23.2.6	HCU	Norgestrel 0.075mg pill	E
23.2.7	HCU	Norgestrel 0.3mg/Ethinylestradiol 0.03mg pill	E
23.2.8	HCU	Progesterone 100mg implant	E

24.0 HYPOGLYCEMIC AGENTS

24.1	HCU	Glibenclamide 5mg tabs	E
24.2	HC	Gliclazide 40mg tabs	E
24.3	HC	Glucagon 1mg/ml inj	V
24.4	HC	Insulin Soluble 100.I.U/ml inj	V
24.5	HC	Insulin, Zinc Suspension 100 IU/ml inj	V
24.6	HC	Insulin soluble 30%+Zinc susp 70%(Mixtard)	V
24.7	HCU	Metformin hydrochloride 500mg tabs	E

25.0 MUSCULAR RELAXANTS

25.1	H	Atracurium 10mg inj	E
25.2	H	Neostigmine bomide 2.5mg/ml inj	E
25.3	H	Neostigmine bromide 5mg inj	E
25.4	H	Pancuronium bromide 2mg/ml add	E
25.5	H	Pancuronium bromide 4mg/ml	E
25.6	H	Recronium inj10mg/ml	E
25.7	H	Suxamethonium chloride 50mg/ml inj	E
25.8	H	Vancuronium inj	E

26.0 OXYTOCICS

26.1	H	Diprostone 400mcg gel Vaginal	N
26.2	HCU+	Misoprostol 200mcg tabs	E
26.3	HC	Misoprostol 50mg tabs	E
26.4	HCU+	Oxytocin 5 I.U inj	V
26.5	HCU+	Oxytocin 10 I.U inj	V
26.6	HCU+	Misoprostol 25 mcg tabs Vaginal	E

27.0 ELECTROLYTES

27.1	H	Calcium Gluconate	V
27.3	H	Darrow's solution	E

27.4	HCU+	Dextrose 10% Solution	V
27.5	HC	Dextrose 20% Solution	V
27.6	HCU+	Dextrose 5% +Sodium chloride 0.9% Solution	V
27.7	HCU+	Dextrose 5% Solution	V
27.8	H	Dextrose 50% Solution	V
27.9	H	Potassium chloride 20mmol inj	V
27.10	HCU+	Ringer's lactate Solution	V
27.11	HC	Sodium bicarbonate 4% Solution	V
27.12	HC	Sodium chloride 0.45% Solution	E
27.13	HCU+	Sodium chloride 0.9% Solution	V
27.14	H	Total Parenteral Nutrition (TPN)	V

28.0 PSYCHOTHERAPEUTIC AGENT

28.1 Medicines for Psychotic Disorder

28.1.1	HCU	Chlorpromazine 100mg tabs	E
28.1.2	HCU	Chlorpromazine 25mg tabs	E
28.1.3	HCU	Chlorpromazine 25mg/5ml Elixir	N
28.1.4	HCU	Chlorpromazine 50mg tabs	E
28.1.5	HC	Chlorpromazine 50mg/ml inj	V
28.1.6	HC	Clozapine tabs	E
28.1.7	H	Fluoxetine 10mg cap	E
28.1.8	H	Fluoxetine 20mg cap	E
28.1.9	H	Flupenthixole Decanoate 20mg/ml inj	E
28.1.10	HC	Fluphenazine Decanoate 25mg/ml	V
28.1.11	HC	Haloperidol 1.5mg tabs	E
28.1.12	HC	Haloperidol 5mg tabs	E
28.1.13	HC	Haloperidol 5mg/5ml inj	V
28.1.14	H	Olanzapine tabs	E
28.1.15	H	Pimozide 3mg tabs	E
28.1.16	H	Risperidone 1mg tabs	N
28.1.17	H	Risperidone 2mg tabs	N
28.1.18	H	Sertraline 100mg	N
28.1.19	H	Sertraline 50mg	N
28.1.20	H	Thioridazine 100mg tabs	E
28.1.21	H	Thioridazine 25mg tabs	E
28.1.22	H	Thioridazine 50mg tabs	E
28.1.23	H	Trifluoperazine tabs	E

	28.2	Medicines for Mood Disorders	
28.2.1	H	Amitriptyline 10mg/ml inj	N
28.2.2	HC	Amitriptyline Hydrochloride 25mg tabs	E
28.2.3	HC	Imipramine 25mg tabs	E
	28.3	Medicines for Anxiety Disorders	
28.3.1	HCU	Diazepam 5mg tabs	E
28.3.2	HCU	Diazepam 5mg/5ml inj	V
28.3.3	HC	Lorazepam 1mg tabs	N
28.3.4	HC	Lorazepam 2mg tabs	N
	28.4	Medicines for Obsessive and Compulsive States	
28.4.1	H	Clomipramine 10mg tabs	E
28.4.2	H	Clomipramine 25mg tabs	E
	28.5	Antiepileptics	
28.5.1	H	Paraldehyde inj	E
28.5.2	HC	Carbamazepine 100mg tabs	E
28.5.3	HC	Carbamazepine 200mg tabs	E
28.5.4	H	Clonazepam 0.5mg tabs	E
28.5.5	H	Clonazepam 2mg tabs	E
28.5.6	H	Lamotrigine 100mg tabs	N
28.5.7	H	Lorazepam 2mg/ml inj	E
28.5.8	H	Midazolam 1mg/ml inj	N
28.5.9	H	Midazolam 5mg/ml inj	N
28.5.10	H	Phenobarbitone 200mg inj	V
28.5.11	HC	Phenobarbitone 30mg tabs	E
28.5.12	HC	Phenytoin Sodium 100mg tabs	E
28.5.13	HC	Phenytoin Sodium 50mg tabs	E
28.5.14	H	Phenytoin Sodium 50mg/ml inj	V
28.5.15	H	Sodium Valproate 200mg tabs	E
28.5.16	H	Thiopental Sodium	E
	28.6	Antiparkinsonism Medicines	
28.6.1	H	Benzhexol tab 5mg	E
28.6.2	H	Benztropine mesylate 1mg inj	E

28.6.3	H	Benzotropine mesylate 2mg tabs	E
28.6.4	H	Biperidin 2mg tabs	V
28.6.5	H	Biperidin 5mg/ml	V
28.6.6	H	Bromocriptine tab 5mg	E
28.6.7	H	Levodopa 100mg/carbidopa 10mg	E
28.6.8	H	Levodopa 250mg/Carbidopa 25mg	E

29.0 ANTI-ASTHMA MEDICINES

29.1	HCU	Aminophylline 100mg tabs	E
29.2	HC	Aminophylline 250mg/10ml IV inj	V
29.3	H	Beclomethasone 0.05mg/dose Inhaler	E
29.4	H	Beclomethasone 100mg Nasal Spray	N
29.5	HC	Budesonide 200mcg/dose Inhaler	E
29.6	HC	Ipratropium bromide inhaler 20mcg/dose	V
29.7	HCU	Ketotifen 1mg tabs	N
29.8	HCU	Salbutamol 100mcg/dose inhaler	E
29.9	HC	Salbutamol 2.5mg/ml inj. for Nebulizer	V
29.10	HCU	Salbutamol 2mg tabs	E
29.11	HCU	Salbutamol 2mg/5ml syrup	E
29.12	HCU	Salbutamol 4mg tabs	E
29.13	HCU	Salbutamol 5mg/ml inj for Nebulizer	V
29.14	H	Theophylline 200mg tabs	E

30.0 VITAMINS AND MINERALS

30.1	H	Calcium gluconate 600mg tabs	E
30.2	HC	Cod liver oil caps	N
30.3	HC	Cod liver oil for pediatric	N
30.4	HCU	Ergocalciferol (Vitamin D) 50,000 I.U caps/tabs	E
30.5	HCU	Multivitamin Syrup	E
30.6	HCU	Multivitamin tabs	E
30.7	HC	Nicotinamide (Vit B3) 100mg tabs	E
30.8	HC	Phytomenadione (Vit K)10 mg/ml inj	E
30.9	HC	Phytomenadione 10 mg tabs (Vit K)	E
30.10	HC	Pyridoxine (Vit B6) 100mg tabs	E
30.11	HC	ReSoMal (rehydration solution for malnutrition)	E
30.12	HC	Riboflavin 5mg tabs	N
30.13	H	Sodium Selenite (Selenium)	N

30.14	HCU	Thiamine Hydrochloride 100mg tabs (Vit B1)	N
30.15	HCU	Thiamine Hydrochloride 100mg/ml inj	E
30.16	HCU	Thiamine Hydrochloride 50mg tabs	N
30.17	H	Vitamin A 100,000 I.U inj	E
30.18	HCU	Vitamin A Capsules 100,000 I.U	E
30.19	HCU	Vitamin A Capsules 50,000 I.U	E
30.20	HCU	Vitamin B Complex inj	E
30.21	HCU	Vitamin B Complex syrup	E
30.22	HCU	Vitamin B Complex tabs	E
30.23	HCU	Vitamin C 100mg tabs	E
30.24	HC	Vitamin E 200mg (Tocopherol) Caps	N
30.25	HC	Vitamin E 400mg (Tocopherol) Caps	N

31.0 OPHTHALMIC PREPARATIONS

31.1	H	5% Homatropine eye drop	N
31.2	H	Acyclovir 3% Eye Ointment	E
31.3	H	Amethocaine 0.5% Eye Drops	E
31.4	H	Atropine Sulphate 2% Eye Drops	E
31.5	H	Betamethasone 0.1% Neomycin 0.5% Drops	E
31.6	HCU	Chloramphenicol 0.5% Eye Drops	E
31.7	HC	Chloramphenicol 1% oint.	E
31.8	H	Ciprofloxacin 0.3% Eye Drops	E
31.9	HC	Dexamethasone eye drop	E
31.10	H	Dexamethasone 0.1% Chloramphenicol Drops	E
31.11	HC	Dexamethasone 0.1% Gentamycin eye Drops	E
31.12	H	Dexamethasone 0.1% Neomycin 0.5% Drops	E
31.13	H	Fluorescein Sod Eye Drops	E
31.14	H	Gentamycin .3% Eye/Ear Drops	E
31.15	H	Hydrocortisone 0.5% Eye Drops	E
31.16	H	Neomycin 0.5% Eye Ointment	N
31.17	HCU	Oxytetracycline 1% oint	E
31.18	H	Pilocarpine 2% Eye Drops	E
31.19	H	Pilocarpine 4% Eye Drops	E
31.20	HC	Povidone iodine 2.5-5% eye drop	
31.21	HC	Prednisolone eye drop	
31.22	H	Sodium Chromoglycate	
31.23	HCU	Tetracycline 1% Eye Ointment	E

31.24	H	Timolol Maleate 0.25% Eye Drops	E
31.25	H	Timolol Maleate 0.5% Eye Drops	E
31.26	H	Tobramycin eye drop	
31.27	HC	Zinc sulphate eye drops	

32.0 EAR, NOSE AND THROAT PREPARATIONS

	HC	Beclomethasone 0.025% + Chloramphenicol 5%+	
32.1		Clotrimazole 1% + Lidocaine 1.73%	E
32.2	H	Beclomethasone nasal spray	E
32.3	H	Betamethasone 0.1% with Neomycin	N
32.4	HCU	Boric Acid Ear Drops	E
32.6	HCU	Chloramphenicol ear drop	E
32.7	HC	Ciprofloxacin Ear Drop	E
32.8	HC	Ephedrine 0.5% nasal Drops	E
32.9	HC	Ephedrine 1% nasal Drops	E
32.10	HC	Gentamycin 0.3 Ear Drops	N
32.11	HCU	Hydrogen Peroxide 3% Gargle	E
32.12	HCU	Potassium Permanganate 0.1% Gargle	E
32.13	HC	Povidone Iodine 1% Solution for Gargle	E
32.14	HC	Probeta-N nasal drops	N
32.15	HC	Sodium bicarbonate 5% Ear Drops	N
32.16	HC	Sodium chloride nasal drop 0.9%	E
32.17	HC	Xylomethazoline 0.5% nasal Drops	E
32.18	HC	Xylomethazolline 0.1% nasal Drops	N

33.0 ANTISEPTICS & DISINFECTANTS

33.1	HCU	Acriflavin 0.1% Solution	E
33.2	HCU	Alcohol (Ethanol 95%)	E
33.3	HCU	Aqueous Iodine Oral Solution BP	N
33.4	HCU	Cetrimide + Chlorhexidine Solution	E
33.5	HCU	Chlorinated lime and Boric acid Solution BP	E
33.6	HCU	Chlorine powder	E
33.7	HCU	Chloroxyleneol 5% Solution	E
33.8	HCU	Gentian Violet 2% Solution	E
33.9	H	Glutaraldehyde solution (Cidex)	E
33.10	HC	Hydrogen Peroxide 3% Solution	E
33.11	HCU	Lysol (Saponated Cresol) BP	E

33.12	HCU	Methylated Sprit 70%	V
33.13	HC	Potassium Permanganate 1:10,000 Solution	E
33.14	HC	Povidone Iodine 10% Solution	E
33.15	HCU	Sodium Hypochlorite 0.3 Solution	E

34.0 DIAGNOSTIC REAGENTS AND SUPPLIES

34.1 X- ray

34.1.1	HC	Barium Sulphate powder 98.5%	E
34.1.2	H	Chloralhydrate 4% 200ml/5ml	E
34.1.3	H	Developer for Automatic processing	E
34.1.4	HC	Developer for Manual processing	E
34.1.5	H	Fixer for Automatic processing	E
34.1.6	HC	Fixer for Manual processing	E
34.1.7	HC	Gel for Ultrasound	E
34.1.8	H	Iopamidol 300% (Gastromiro)	E
34.1.9	H	Iopamidol 370% (Gastromiro)	E
34.1.10	H	Medran coiled low pressure syring 1200 mls	E
34.1.11	H	Omnipaque 350mg/ml	E
34.1.12	H	Sodium Diatrizoate 45% (Urografin)	E
34.1.13	H	Sodium Diatrizoate 60% (Urografin)	E
34.1.14	H	Sodium Diatrizoate 76% (Urografin)	E
34.1.15	H	Sodium Diatrizoate 85 (Hypaque)	E
34.1.16	H	X-ray film 10X8 inches (24cmX18cm)	V
34.1.17	H	X-ray film 12X10 inches (30cmx24cm)	V
34.1.18	H	X-ray film 14x14 inches (35cmx35cm)	V
34.1.19	H	X-ray film 14x17 inches (35cmx43cm)	V
34.1.20	H	X-ray film 15x12 inches (40cmx30cm)	V

34.2 Tuberculosis

34.1	H	Tuberculline PPD 10. I.U inj	E
34.2	H	Tuberculline PPD 100 I.U inj	E
34.3	H	Tuberculline PPD 5 I.U inj	E

35.0 LABORATORY

35.1	H	Alpha – fetal protein kit	V
35.2	HC	Anti-D grouping sera	V
35.3	H	Potassium chloride	N

35.4	HC	Absolute Alcohol	E
35.5	H	Acetone	E
35.6	HCU	Albustix	V
35.7	H	Alkaline phosphate kit	E
35.8	H	Ammonium hydroxide crystals	N
35.9	HC	Anti human globin serum (AGS)	V
35.10	H	Anti streptolysin-O-kit	E
35.11	HC	Anti-ABO Blood grouping kit	V
35.12	H	Antibiotic sensitivity discs	V
35.13	H	Bacteriological media (culture media)	V
35.14	HC	Barium chloride powder	E
35.15	HC	Basic fuchsin crystals	E
35.16	HC	Benzoic acid powder	E
35.17	HC	Beta-D-dextrose powder	V
35.18	HC	Bilirubin kit (Direct)	V
35.19	HC	Bilirubin kit (Total)	V
35.20	HC	Bovine albumin powder	E
35.21	HC	Bovine albumin solution	E
35.22	HC	Brilliant cresyl blue powder	E
35.23	HC	Bromocresol green powder	E
35.24	HC	Brucelosis antigen detection kit	V
35.25	HC	Bry 35 powder	E
35.26	HCU	Buffer tablet pH 6.8	V
35.27	HCU	Buffer tablet pH 7.6	V
35.28	H	Citric acid powder	E
35.29	HCU	Clinistix	E
35.30	HC	Concentrated sulphuric acid	V
35.31	H	Confirmatory kit for microbiological assays	V
35.32	H	Congenital assay kit	E
35.33	H	Coomb's reagent	E
35.34	HC	Copper sulphate crystals	E
35.35	HC	Creatinine kit	V
35.36	H	Cytomegalovirus antigen detection kit	V
35.37	HC	Disodium hydrogen phosphate powder	E
35.38	H	Electrolyte kit	V
35.39	H	Endocrinology/Reproductive hormones kit	V
35.40	H	Epsen bar detection kit	E

35.41	HC	Ethanol 95%	E
35.42	HC	Ether	E
35.43	HC	Ethylene diamine tertra acetic acid powder	E
35.44	HC	Ferric chloride crystals	E
35.45	HC	Field stain A powder	E
35.46	HC	Field stain B powder	E
35.47	H	Forensic blood stain detection kit	E
35.48	H	Forensic semen detection kit	E
35.49	HC	Formain	E
35.50	HC	Gentian violet crystals	E
35.51	HC	Giesma stain powder	E
35.52	HC	Glacial acetic acid	E
35.53	H	Glucose kit	E
35.54	HC	Glucose/Dextrose powder	E
35.55	HC	Glycerol	E
35.56	H	GOT/ASAT kit	E
35.57	H	GPT/ALAT kit	E
35.58	HC	HBs AG strips/ELISA kit	V
35.59	H	Hemacue blood hemocuvette	V
35.60	HC	Hemoglobin standard solution	V
35.61	HC	HIV kit	V
35.62	H	Hydrochloric acid	V
35.63	HCU	Immersion oil	V
35.64	H	Incomplete Ant – D	V
35.65	HC	Iodine crystals	E
35.66	HC	Ketostix	N
35.67	HC	Kit for albumin	E
35.68	HC	Kit for coagulation	V
35.69	HC	Kit for water examination	E
35.70	H	KOVACS reagent	E
35.71	HC	Leishman stain powder	E
35.72	HCU	Litmus blue paper	N
35.73	HCU	Litmus red paper	N
35.74	H	Metabolic assay kit	E
35.75	HC	Methanol	E
35.76	HC	Methylene blue	E
35.77	HC	Multistix	E

35.78	HC	Occult blood kit	E
35.79	HC	O-toluidine reagent for blood glucose	N
35.80	HC	Petroleum jelly	E
35.81	HC	phenol crystals	E
35.82	HC	Potassium cyanide powder	E
35.83	HC	Potassium dichromate powder	E
35.84	HC	Potassium dihydrogen phosphate powder	E
35.85	HC	Potassium ferricyanide powder	E
35.86	HC	Pottassium iodide crystals	E
35.87	HC	Pottassium permanganate	E
35.88	HCU	Pregnancy strips (UPT)	E
35.89	H	Rheumatoid factor kit	E
35.90	HCU	RPR kit	V
35.91	H	Rubella detection kit	V
35.92	H	Salmonella typing sera	E
35.93	H	Shigella typing sera	V
35.94	H	Silver nitrate	N
35.95	H	Sodium azide powder	N
35.96	H	Sodium bicarbonate	E
35.97	H	Sodium carbonate powder	N
35.98	HC	Sodium chloride crystals	N
35.99	HC	Sodium fluoride powder	N
35.100	HC	Sodium hydroxide crystals	N
35.101	HC	Sodium hypochlorite	E
35.102	HC	Sodium metasilphite powder	N
35.103	HC	Sodium nitroprusside crystals	N
35.104	HC	Sodium phosphate powder	N
35.105	H	Sodium polyetholesulphonate for blood culture	E
35.106	H	Soft paraffin yellow	V
35.107	HC	Starch powder	N
35.108	HC	Succinic acid powder	N
35.109	HC	Sulfanilic acid	N
35.110	H	Sulphuric acid	E
35.111	HC	Thiourea powder	N
35.112	H	Thyroid kit	E
35.113	H	Toxoplasma antigen detection kit	V
35.114	HC	Trichloroacetic acid crystals	N

35.115	HC	Trisodium citrate crystals	N
35.116	H	Tumour maker assay kit	V
35.117	HC	Urea kit	E
35.118	H	Uric acid kit	E
35.119	H	Widal test kit	V
35.120	HC	Xylene	E

36.0 IMMUNOLOGICAL PREPARATIONS

36.1	HC	Antirabies inactivated Vaccine	V
36.2	HC	Antitetanus Serum (ATS) 1,500 I.U/ml inj	V
36.3	H	Antitetanus Serum (ATS) 10,000 I.U/3-4ml inj	N
36.4	H	Antitetanus Serum (ATS) 20,000 I.U/5ml inj	N
36.5	HCU	BCG Vaccine Lypholysed inj	V
36.6	H	Diphtheria, Tetanus, Pertusis, Hepatitis B	V
36.7	HCU	Haemophilus Influenza B (DPT-Hep-B-Hip) Vaccine	V
36.8	HCU	Measles Vaccine Schawrtz strain Freeze-dried	V
36.9	H	Meningitis Vaccine quadrivalent	E
36.10	HCU	Oral Cholera Vaccine	V
36.11	HCU	Poliomyelities Vaccine Trivalent	V
36.12	HCU	Tetanus Vaccine (T.toxoide)	V
36.13	HCU	Typhoid Vaccine	V
36.14	H	Yellow fever Vaccine	V

37.0 MISCELLANEOUS

37.1	H	Allopurinol 300mg tab	E
37.2	H	Calcium Gluconate 8.9mg/ml inj	V
37.3	H	Clomiphene 50mg tab	E
37.4	H	Epoetin alfa 10,000 units/ml inj	E
37.5	H	Filgrastim 480mcg/1.6ml inj	E
37.6	H	Magnesium Sulphate 25% inj	V
37.7	HCU	Magnesium Sulphate 50% inj	V
37.8	H	Piracetam 800mg tab	E
37.9	H	Simvastatin 10mg tab	E
37.10	H	Simvastatin 20mg tab	E
37.11	H	Thiacetazone 150mg/Isoniazide 300mg tabs	E
37.12	H	Thiacetazone 50mg/Isoniazide 100mg tabs	E

MOTIVATION TO AMEND THE ESSENTIAL MEDICINES LIST.

PLEASE INDICATE THE NATURE OF SUBMISSION BY MARKING
THE APPROPRIATE BOX:

- Deletion of listed medicine.
- Addition of new medicine.
- Replacement of listed medicine

Name of medicine (INN) / generic; _____

Dosage form and Strength: _____

Therapeutic Class: _____

Reason for amendment:

**Send to:
The Chief Pharmacist
Ministry of Health
P.O. Box 236
Zanzibar.**

E-mail: mmu@zanlink.com

Tel/Fax: +255-24-223 4657

APPENDIX	INDEX
5% Homatropine eye drop	31.1
6-Mercaptopurine 50mg tab	16.1
Absolute Alcohol	35.4
Acetazolamide 250mg tabs	20.1
Acetazolamide 500 mg inj	20.2
Acetone	35.5
Acetylsalicylic Acid 300mg tab	2.1.1
Acetylsalicylic Acid 75mg tab	2.1.18
Acetylsalicylic acid 75mg tabs	17.3.1
Acriflavin 0.1% Solution	33.1
Actinomycin 0.5mg inj	16.2
Activated charcoal powder 10g	4.5
Acyclovir 200mg tab	14.1
Acyclovir 3% Eye Ointment	31.2
Acyclovir 400mg tab	14.2
Acyclovir 5% cream	21.1
Acyclovir 500mg inj	14.3
Adenosine 3mg/ml inj	19.4.1
Adrenaline 0.5mg/ml inj	3.10
Adrenaline 1mg/ml inj	3.9
Albendazole 200mg tab	6.1.1
Albendazole 200mg/5ml susp	6.1.2
Albendazole 400mg tab	6.1.3
Albustix	35.6
Alcohol (Ethanol 95%)	33.2
Alkaline phosphate kit	35.7
Allopurinol 300mg tab	37.1
Alpha – fetal protein kit	35.1
Aluminium+Magnesium suspension	22.1.1
Amethocaine 0.5% Eye Drops	31.3
Aminophylline 100mg tabs	29.1
Aminophylline 250mg/10ml IV inj	29.2

Amiodarone 100mg tab	19.4.2
Amiodarone 30mg/ml inj	19.4.3
Amitriptyline 10mg/ml inj	28.2.1
Amitriptyline Hydrochloride 25mg tabs	28.2.2
Amlodipine 5mg tabs	19.2.1
Ammonium hydroxide crystals	35.8
Amoxycillin 125mg + 31.25mg clavulanic acid/5ml Susp	7.2
Amoxycillin Dispersible Tab 250mg	7.61
Amoxycillin 125mg/5ml susp	7.3
Amoxycillin 250mg + 62.5mg clavulanic acid/5ml Susp	7.4
Amoxycillin 250mg cap	7.5
Amoxycillin 500mg + 125mg clavulanic acid tab	7.6
Amphotericin 3% Skin Ointment	21.2
Amphotericin B 50mg/ml inj	10.1
Ampicillin 250mg + 250mg cloxacillin cap	7.7
Ampicillin 250mg + 250mg cloxacillin inj	7.8
Ampicillin 250mg + 250mg cloxacillin/5ml Susp	7.9
Ampicillin 500mg inj	7.10
Anti human globin serum (AGS)	35.9
Anti streptolysin-O-kit	35.10
Anti-ABO Blood grouping kit	35.11
Antibiotic sensitivity discs	35.12
Anti-D grouping sera	35.2
Antirabies inactivated Vaccine	36.1
Antitetanus Serum (ATS) 1,500 I.U/ml inj	36.2
Antitetanus Serum (ATS) 10,000 I.U/3-4ml inj	36.3
Antitetanus Serum (ATS) 20,000 I.U/5ml inj	36.4
Aqueous Iodine Oral Solution BP	33.3
Artemether 40mg/ml inj	12.1
Artemether 80mg/ml inj	12.2
Artemether 20mg plus Lumefantrine 120mg tab	12.3
Artequick 62.5/375mg (artemisinin+ Piperaquine)	12.4
Artesunate 100mg tab plus Amodiaquine 270mg	12.5
Artesunate 25mg tab plus Amodiaquine 67.5mg	12.6
Artesunate 50mg plus Mefloquine 250mg tab	12.7
Artesunate 50mg tab plus Amodiaquine 135mg	12.8

Artesunate powder for injection 60mg	12.9
Atenolol 100mg tabs	19.1.2
Atenolol 100mg tabs	19.2.2
Atenolol 50mg tabs	19.1.3
Atenolol 50mg tabs	19.2.3
Atracurium 10mg inj	25.1
Atropine sulphate 0.6mg/ml	4.6
Atropine sulphate 1mg/ml inj	1.3.3
Atropine Sulphate 2% Eye Drops	31.4
Azithromycin 200mg/5ml susp	7.11
Azithromycin 250mg tab	7.12
Azithromycin 500mg tab	7.1
Bacteriological media (culture media)	35.13
Barium chloride powder	35.14
Barium Sulphate powder 98.5%	34.1.1
Basic fuchsin crystals	35.15
BCG Vaccine Lypholysed inj	36.5
Beclamethasone 0.025% + Chloramphenicol 5%+	
Clotrimazole 1% + Lidocaine 1.73%	32.1
Beclomethasone 0.05mg/dose Inhaler	29.3
Beclomethasone 100mg Nasal Spray	29.4
Beclomethasone nasal spray	32.2
Belladonna Extract 150mcg tabs	22.4.1
Belladonna Mixture 45mcg/5ml	22.4.2
Bendrofluazide 5mg tabs	20.3
Benzhexol tab 5mg	28.6.1
Benzoic acid powder	35.16
Benztropine mesylate 1mg inj	28.6.2
Benztropine mesylate 2mg tabs	28.6.3
Benzyl Benzoate 25% Emulsion	21.3
Benzyl peroxide 5% gel	21.4
Beta-D-dextrose powder	35.17
Betamethasone 0.1% Neomycin 0.5% Drops	31.5
Betamethasone 0.1% with Neomycin	32.3
Betamethasone inj 12 mg/ml	3.1
Betamethasone valerate 0.1% with Neomycin 0.5%	21.5
Betamethasone Valerate 1% Cream	21.6

Betamethasone valerate/Gentamycin/Clotrimazole	21.7
Bilirubin kit (Direct)	35.18
Bilirubin kit (Total)	35.19
Biperidin 2mg tabs	28.6.4
Biperidin 5mg/ml	28.6.5
Biperidine hydrochloride 2mg tab	4.8
Bisacodyl 10mg supp	22.5.1
Bisacodyl 5mg supp	22.5.2
Bisacodyl 5mg tabs	22.5.3
Bleomycin 15mg inj	16.3
Boric Acid Ear Drops	32.4
Bovine albumin powder	35.20
Bovine albumin solution	35.21
Brilliant cresyl blue powder	35.22
Bromocresol green powder	35.23
Bromocriptine tab 5mg	28.6.6
Bromocriptine 0.5mg tab	16.4
Brucelosis antigen detection kit	35.24
Bry 35 powder	35.25
Budesonide 200mcg/dose Inhaler	29.5
Buffer tablet pH 6.8	35.26
Buffer tablet pH 7.6	35.27
Bumetanide 1mg tabs	20.4
Bumetanide 1mg/5ml inj	20.5
Bumetanide 2mg tabs	20.6
Bumetanide 5mg tabs	20.7
Bupivacaine 0.5% in 7.5% glucose, spinal inj	1.2.1
Busulphan 0.5mg tab	16.5
Calamine Lotion	21.8
Calcium Gluconate	27.1
Calcium gluconate 600mg tabs	30.1
Calcium Gluconate 8.9mg/ml inj	37.2
Candisartan 4mg tab	19.2.4
Captopril 25mg tabs	19.2.5
Captopril 50mg tabs	19.2.6
Carbamazepine 100mg tabs	28.5.2
Carbamazepine 200mg tabs	28.5.3

Carbenicillin 1g inj	7.13
Carvedilol 12.5mg tab	19.1.1
Carvedilol 6.25mg tab	19.1.4
Cefalexin 500mg cap	7.14
Cefalexin 125mg/ml susp	7.15
Cefalexin 250mg cap	7.16
Cefalexin 250mg/ml susp	7.17
Cefriaxone 250mg inj	7.18
Ceftriaxone 1g inj	7.19
Ceftriaxone 500mg inj	7.20
Cefuroxime 250mg tab	7.21
Cetirizine 10mg tabs	3.2
Cetirizine hydrochloride inj 10mg/ml	3.12
Cetirizine syr 5mg/5ml	3.11
Cetrimide + Chlorhexidine Solution	33.4
Chloralhydrate 4% 200ml/5ml	34.1.2
Chlorambucil 5mg tab	16.6
Chloramphenicol 0.5% Eye Drops	31.6
Chloramphenicol 1% oint.	31.7
Chloramphenicol 100mg inj	7.22
Chloramphenicol ear drop	32.6
Chlorinated lime and Boric acid Solution BP	33.5
Chlorine powder	33.6
Chloroxylonol 5% Solution	33.7
Chlorpheniramine 10mg inj	3.3
Chlorpheniramine 2mg/5ml syrup	3.4
Chlorpheniramine 4mg tab	3.5
Chlorpromazine 100mg tabs	28.1.1
Chlorpromazine 25mg tabs	28.1.2
Chlorpromazine 25mg/5ml Elixir	28.1.3
Chlorpromazine 50mg tabs	28.1.4
Chlorpromazine 50mg/ml inj	28.1.5
Cimetidine 200mg tab	22.1.2
Cimetidine 400mg tab	22.1.3
Cinnarizine 15mg tab	22.2.1
Ciplastin 1mg/ml inj	16.7
Ciprofloxacin 0.3% Eye Drops	31.8

Ciprofloxacin 250mg tab	7.23
Ciprofloxacin 2mg/ml inj	7.24
Ciprofloxacin 500mg tab	7.25
Ciprofloxacin Ear Drop	32.7
Ciproterone 50mg tab	16.8
Citric acid powder	35.28
Clarithromycin 125mmg/ml syrup	7.26
Clarithromycin 500mg tab	7.27
Clindamycin 150mg cap	7.28
Clindamycin 150mg/ml inj.	7.29
Clindamycin 300mg cap	7.30
Clinistix	35.29
Clobetasol Propionate 0.05% Ointment	21.9
Clofazimine 100mg tab	8.1
Clofazimine 50mg tab	8.2
Clomiphene 50mg tab	37.3
Clomipramine 10mg tabs	28.4.1
Clomipramine 25mg tabs	28.4.2
Clonazepam 0.5mg tabs	28.5.4
Clonazepam 2mg tabs	28.5.5
Clopidogrel 75mg tabs	17.3.2
Clotrimazole 1% Cream	21.10
Clotrimazole 1% Powder	21.11
Clotrimazole 1% Topical Solution	21.12
Clotrimazole 10% vaginal cream	10.2
Clotrimazole 100mg pessaries	10.3
Clotrimazole 3% vaginal cream	10.4
Cloxacillin 125mg/5ml susp	7.31
Cloxacillin 250mg inj	7.32
Cloxacillin 250mg cap	7.33
Clozapine tabs	28.1.6
Coal tar 5% Topical Solution	21.13
Cod liver oil caps	30.2
Cod liver oil for pediatric	30.3
Codein phosphate 15mg tab	2.2.15
Codein phosphate 30mg tab	2.2.16
Compound Benzoic Acid Ointment/Cream	21.14

Concentrated sulphuric acid	35.30
Confirmatory kit for microbiological assays	35.31
Congenital assay kit	35.32
Coomb's reagent	35.33
Copper sulphate crystals	35.34
Co-trimoxazole 400mg/80mg tab	7.34
Co-trimoxazole Paediatric 200/40mg/5ml susp	7.35
Creatinine kit	35.35
Crotametone 10% cream	21.15
Crotametone 10% lotion	21.16
Cyclophosphamide 100mg/inj	16.9
Cyclophosphamide 50mg tab	16.10
Cytarabine 1g inj	16.11
Cytomegalovirus antigen detection kit	35.36
Dapsone 100mg tab	8.3
Darrow's solution	27.3
Deasogesrel 150mcg/Ethinylloestradiol 0.03mg pill	23.2.1
Deferoxamine 500mg inj	4.12
Developer for Automatic processing	34.1.3
Developer for Manual processing	34.1.4
Dexamethasone eye drop	31.9
Dexamethasone 0.1% Chloramphenicol Drops	31.10
Dexamethasone 0.1% Gentamycin eye Drops	31.11
Dexamethasone 0.1% Neomycin 0.5% Drops	31.12
Dexamethasone 0.5mg tabs	23.1.1
Dexamethasone 45mg tab	3.14
Dexamethasone 4mg inj	23.1.2
Dexamethasone 4mg/ml inj	3.13
Dextran 40 6% inj	
Dextran 70 6% inj	
Dextrose 10% Solution	27.4
Dextrose 20% Solution	27.5
Dextrose 5% +Sodium chloride 0.9% Solution	27.6
Dextrose 5% Solution	27.7
Dextrose 50% Solution	27.8
Dialysis solution (solution for peritoneal dialysis).	5.1
Diazepam 5mg tabs	28.3.1

Diazepam 5mg/5ml inj	28.3.2
Diazepam 5mg/ml inj	1.3.4
Diclofenac Sodium/potassium 50mg tab	2.1.5
Diclofenac 1.16% cream/gel	2.1.3
Diclofenac Sodium suppository	2.1.8
Diclofenac Sodium/potassium 100mg tab	2.1.6
Diclofenac Sodium/potassium 25mg tab	2.1.4
Diclofenac Sodium/potassium 75mg/3ml inj	2.1.7
Didanosine 125mg tab	14.4
Didanosine 200mg tab	14.5
Diethylcarbamazine citrate 100mg tab	6.2.1
Digoxin 0.25 mg tabs	19.3.1
Digoxin 0.25mg inj	19.3.2
Dihydroartemisinin 40mg plus	12.10
Diloxanide 500mg tab	13.1
Diltiazem 60mg tabs	19.1.5
Diprostone 400mcg gel Vaginal	26.1
Diphtheria, Tetanus,Pertusis, Hepatitis B	36.6
Disodium hydrogen phosphate powder	35.37
Dithranol 0.1% skin Ointment	21.17
Domperidone 10mg tab	22.2.2
Dopamine 40mg inj	19.4.4
Dopamine inj 10mg	19.4.5
Doveridine 40mg tabs	22.4.3
Doveridine 40mg/2ml inj	22.4.4
Doxazosine tab 2mg	19.2.7
Doxorubicin (Adreamycin) 10mg inj	16.12
Doxorubicin 50mg inj	16.13
Doxycycline 100mg tab/cap	7.36
Efavirenz 600mg tab	14.6
Electrolyte kit	35.38
Enalapril 5 mg tabs	19.2.8
Enalapril 2.5 mg tabs	19.2.9
Endocrinology/Reproductive hormones kit	35.39
Enemas solution	22.5.4
Ephedrine 0.5% nasal Drops	32.8
Ephedrine 1% nasal Drops	32.9

Epinephine 1mg inj (Adrenaline)	19.4.6
Epoetin alfa 10,000 units/ml inj	37.4
Epsen bar detection kit	35.40
Ergocalciferol (Vitamin D) 50,000 I.U caps/tabs	30.4
Ergotamine 1mg tab	15.2
Erthromycin 125mg/5ml syr	7.37
Erythromycin 250mg tab	7.38
Esomeprazole 40mg tab	22.1.5
Esomeprazole 20mg tab	22.1.4
Ethambutol 275mg + Isoniazid 75 mg +	9.1
Ethanol 95%	35.41
Ether	35.42
Ethinylestradiol 50mcg tabs	23.1.3
Ethylene diamine tertra acetic acid powder	35.43
Fentanyl 50mcg/ml inj	2.2.1
Ferric chloride crystals	35.44
Ferrous fumarate 20mg/5ml syrup	17.1.1
Ferrous sulphate 150mg/ Folic acid 0.5mg tabs	17.1.3
Ferrous sulphate 200mg tabs	17.1.2
Field stain A powder	35.45
Field stain B powder	35.46
Filgrastim 480mcg/1.6ml inj	37.5
Fixer for Automatic processing	34.1.5
Fixer for Manual processing	34.1.6
Flucloxacillin 250mg cap	7.39
Flucloxacillin 500mg cap	7.40
Fluconazole 150mg cap	10.5
Fluconazole 200mg cap	10.6
Fluconazole 2mg/ml inj	10.7
Fluconazole 50mg cap	10.8
Fluconazole 50mg/5ml	10.9
Flucytosine 10mg/ml inj	10.10
Flucytosine 250mg tab	10.11
Flumazenil 0.1mg/ml inj	4.1
Flunarizine 5mg tab	15.1
Fluorescein Sod Eye Drops	31.13
Fluorouracil 25mg/ml inj	16.14

Fluoxetine 10mg cap	28.1.7
Fluoxetine 20mg cap	28.1.8
Flupenthixole Decanoate 20mg/ml inj	28.1.9
Fluphenazine Decanoate 25mg/ml	28.1.10
Flutamide 250mg tab	16.15
Folic acid 5mg tabs	17.1.4
Forensic blood stain detection kit	35.47
Forensic semen detection kit	35.48
Formain	35.49
Framcycetin sulphate 1% in wool fat 10%	21.18
Framcycetin gauze dressing BP	21.19
Frusemide 10mg/ml inj	20.8
Frusemide 20mg tab	20.9
Frusemide 40mg tabs	20.10
Ganciclovir 500mg inj	14.7
Gel for Ultrasound	34.1.7
Gentamycin .3% Eye/Ear Drops	31.14
Gentamycin 0.1% Cream	21.20
Gentamycin 0.3 Ear Drops	32.10
Gentamycin sulphate 40mg/ml inj	7.41
Gentamycin sulphate 20mg/ml inj	7.42
Gentian Violet 2% Solution	33.8
Gentian violet crystals	35.50
Giesma stain powder	35.51
Glacial acetic acid	35.52
Glibenclamide 5mg tabs	24.1
Gliclazide 40mg tabs	24.2
Glucagon 1mg/ml inj	24.3
Glucose kit	35.53
Glucose/Dextrose powder	35.54
Glutaraldehyde solution (Cidex)	33.9
Glycerin 4gm supp	22.5.5
Glycerin ointment	22.5.6
Glycerin solution	21.21
Glycerin solution	22.5.7
Glycerol	35.55
Glycerytrinitrate 0.5mg tabs	19.1.6

Glycopyrrolate 0.2mg/ml inj	1.3.5
GOT/ASAT kit	35.56
GPT/ALAT kit	35.57
Griseofulvin 250mg tab	10.12
Griseofulvin 500mg tab	10.13
Haemophylus Influenza B (DPT-Hep-B-Hip) Vaccine	36.7
Haloperidol 1.5mg tabs	28.1.11
Haloperidol 5mg tabs	28.1.12
Haloperidol 5mg/5ml inj	28.1.13
Halothane	1.1.1
HBs AG strips/ELISA kit	35.58
Hemacue blood hemocuvette	35.59
Hemoglobin standard solution	35.60
Heparin 1000 IU/ml inj	17.2.1
Heparin 5000 IU/ml inj	17.2.2
HIV kit	35.61
Hydralazine 20mg inj	19.2.10
Hydralazine 50mg tabs	19.2.11
Hydrochloric acid	35.62
Hydrochlorothiazide 12.5mg tabs	19.2.12
Hydrochlorothiazide 25mg tabs	20.11
Hydrochlorothiazide 25mg tabs	19.2.13
Hydrochlorothiazide 50mg tabs	20.12
Hydrochlorothiazide 50mg/ml syrup	19.2.14
Hydrocortisone 0.5% Eye Drops	31.15
Hydrocortisone 100mg inj	3.15
Hydrocortisone Sodium Succinate 100mg inj	23.1.4
Hydrocortisone Acetate 1% cream	21.22
Hydrocortisone Acetate 1% Ointment	21.23
Hydrogen Peroxide 3% Gargle	32.11
Hydrogen Peroxide 3% Solution	33.10
Hydroxurea 200mg cap	16.16
Hydroxurea 500mg cap	16.17
Hydroxycobalamide 25 mg/ml inj.	4.9
Hyoscine N Butyl Bromide 10mg tabs	22.4.5
Hyoscine N Butyl Bromide 20mg inj	22.4.6
Ibuprofen 125mg/5ml syr	2.1.14

Ibuprofen 200mg tab	2.1.13
Imipramine 25mg tabs	28.2.3
Immersion oil	35.63
Incomplete Ant – D	35.64
Indomethacine 25mg cap	2.1.9
Insulin Soluble 100.I.U/ml inj	24.4
Insulin soluble 30%+Zinc susp 70%(Mixtard)	24.6
Insulin, Zinc Suspension 100 IU/ml inj	24.5
Intraperitoneal dialysis solution of appropriate composition	5.2
Iodine crystals	35.65
Iopamidol 300% (Gastromiro)	34.1.8
Iopamidol 370% (Gastromiro)	34.1.9
Ipecacuanha syrup	4.10
Ipratropium bromide inhaler 20mcg/dose	29.6
Iron dextran 5% inj	17.1.5
Isofluran	1.1.2
Isosorbide dinitrate 10mg inj	19.1.7
Isosorbide dinitrate 10mg tabs	19.1.8
Isosorbide dinitrate 20mg tabs	19.1.9
Isosorbide mononitrate 10mg tabs	19.1.10
Isosorbide mononitrate 20mg tabs	19.1.11
Itraconazole 100mg caps	10.14
Itraconazole 200mg caps	10.15
Ivermectine 3mg tab	6.2.2
Ivermectine 6mg tab	6.2.3
Kanamycin 1g inj	7.43
Kanamycin 2g inj	7.44
Ketamine hydrochloride 50mg/ml inj	1.1.3
Ketoconazole 2% cream	21.24
Ketoconazole 200mg tab	10.16
Ketoprofen 0.25mg tab	2.1.19
Ketostix	35.66
Ketotifen 1mg tabs	29.7
Kit for albumin	35.67
Kit for coagulation	35.68
Kit for water examination	35.69

KOVACS reagent	35.70
Labetalol 60mg injection	19.2.15
Lactulose solution 3.35gm/5ml	22.5.8
Lamivudine 150mg tab	14.8
Lamotrigine 100mg tabs	28.5.6
Lansoprazole 30mg cap/tabs	22.1.6
Leishman stain powder	35.71
Levodopa 100mg/carbidopa 10mg	28.6.7
Levamisol 40mg tab	6.1.4
Levodopa 250mg/Carbidopa 25mg	28.6.8
Levofloxacin 250mg tabs	7.45
Levonorgestrel 0.075mg pill	23.2.2
Levonorgestrel 150mcg/Ethinylloestradiol 30 mcg pill	23.2.3
Levonorgestrel 216mg for implant	23.2.4
Lidocaine 20mg inj	19.4.7
Lignocaine 1% inj	1.2.2
Lignocaine 2% inj	1.2.4
Lignocaine 3% jelly/spray	1.2.3
Liquid Paraffin	22.5.9
Litmus blue paper	35.72
Litmus red paper	35.73
LMW Heparin inj	17.2.3
Loperamide 2mg tab	22.3.1
Loratadine 10mg tab	3.16
Lorazepam 1mg tabs	28.3.3
Lorazepam 2mg tabs	28.3.4
Lorazepam 2mg/ml inj	28.5.7
Losartan tab 50mg	19.2.16
Lysol (Saponated Cresol) BP	33.11
Magnesium Sulphate 25% inj	37.6
Magnesium Sulphate 50% inj	37.7
Magnesium Trisilicate compound tabs BP	22.1.7
Magnesium Trisilicate mixture BP	22.1.8
Mannitol 20% inj (100ml vial)	20.13
Measles Vaccine Schawrtz strain Freeze-dried	36.8
Mebendazole 100mg tab	6.1.5
Mebendazole 100mg/5ml susp	6.1.6

Mebendazole 500mg tab	6.1.7
Medran coiled low pressure syring 1200 mls	34.1.10
Mefenamic acid 250mg cap	2.1.10
Mefenamic acid 500mg cap	2.1.11
Meningitis Vaccine quadrivalent	36.9
Metabolic assay kit	35.74
Metformin hydrochloride 500mg tabs	24.7
Methadone 10mg/ml inj	2.2.5
Methadone 1mg/ml solution	2.2.2
Methadone 2mg/ml solution	2.2.3
Methadone 5mg tab	2.2.4
Methadone hydrochloride powder	2.2.6
Methanol	35.75
Methisalicylate 50% Ointment	21.25
Methotraxate 100mg/ml inj	16.18
Methylated Sprit 70%	33.12
Methyldopa 250mg tabs	19.2.17
Methylene blue	4.11
Methylene blue	35.76
Methylsalicylate 25% Liniment	21.26
Metoclopramide 10mg tab	22.2.3
Metoclopramide 5mg/2ml inj	22.2.4
Metronidazole 1g suppository	7.46
Metronidazole 200mg tab	7.47
Metronidazole 200mg tab	13.2
Metronidazole 200mg/5ml susp	13.3
Metronidazole 200mg/5ml syrup	7.48
Metronidazole 500mg inj	7.49
Metronidazole 500mg suppository	7.50
Metronidazole 500mg tab	7.51
Miconazole 2% oral gel	10.17
Miconazole 1. 2g pessaries	10.18
Miconazole 2% Cream	21.27
Miconazole 2% Powder	21.28
Miconazole 2% Solution	21.29
Miconazole 2% vaginal cream	10.19
Miconazole 250mg tab	10.20

Midazolam 1mg/ml inj	1.3.1
Midazolam 1mg/ml inj	28.5.8
Midazolam 5mg/ml inj	1.3.2
Midazolam 5mg/ml inj	28.5.9
Misoprostol 200mcg tabs	26.2
Misoprostol 25 mcg tabs Vaginal	26.6
Misoprostol 50mg tabs	26.3
Morphine 10mg/ml inj	1.3.6
Morphine sulphate 10mg/ml inj	2.2.7
Morphine sulphate 30mg tab	2.2.8
Multistix	35.77
Multivalent Antisnake Venom	4.7
Multivitamin Syrup	30.5
Multivitamin tabs	30.6
Mupirocin ointment	21.30
N- acetylsistein inj 200mg/ml	4.14
N- acetylsistein oral liquid 10-20%	4.13
Nalidixic Acid 250mg tab	11.1
Nalidixic Acid 500mg tab	11.2
Naloxone 0.4mg/ml inj	4.2
Naloxone 2mg/ml inj	4.3
Naproxen 250mg cap	2.1.20
Neomycin 0.5% Eye Ointment	31.16
Neostigmine bomide 2.5mg/ml inj	25.2
Neostigmine bromide 5mg inj	25.3
Nevirapine 10mg/ml syrup	14.9
Nevirapine 200mg tab	14.10
Niclosamide 100mg tab	6.1.8
Niclosamide 500mg tab	6.1.9
Nicotinamide (Vit B3) 100mg tabs	30.7
Nifedipine 10mg tab	19.2.18
Nifedipine 20mg tabs	19.2.19
Nimodipine 30mg tab	19.2.20
Nimodipine 200mcg/ml inj	19.2.21
Nitrofurantoin 100mg tabs	11.3
Nitroglycerin 5mg inj	19.1.12
Nitrous Oxide/Air	1.1.4

Norethisterone 200mg/ml inj	23.2.5
Norfloxacin +Tinidazole tabs	13.4
Norgestrel 0.075mg pill	23.2.6
Norgestrel 0.3mg/Ethinylloestradiol 0.03mg pill	23.2.7
Nystatin 100,000 IU cream	21.31
Nystatin 100,000 iu/ml susp	10.21
Nystatin 100,000 unit pessaries	10.22
Nystatin 500,000 unit tab	10.23
Occult blood kit	35.78
Ofloxacin 200mg tab	7.52
Olanzepine tabs	28.1.14
Omeprazole 20mg cap	22.1.9
Omnipaque 350mg/ml	34.1.11
Ondansetron 10mg tab	22.2.5
Ondansetron 2mg/ml inj	22.2.6
Ondansetron 4mg tabs	22.2.7
Ondansetron 8mg tabs	22.2.8
Oral Cholera Vaccine	36.10
Oral Rehydration Salt WHO Formula	22.3.2
ORS+Zinc co-pack	22.3.3
Oseltamivir 75mg tab	14.11
O-toluidine reagent for blood glucose	35.79
Oxamniquine 250mg cap	6.3.1
Oxamniquine 250mg/5ml susp	6.3.2
Oxygen, medical	1.1.5
Oxytetracycline 1% oint	31.17
Oxytocin 10 I.U inj	26.5
Oxytocin 5 I.U inj	26.4
Pancuronium bromide 2mg/ml add	25.4
Pancuronium bromide 4mg/ml	25.5
Pantoprazole 40mg inj	22.1.10
Pantoprazole 40mg tabs	22.1.11
Paracetamol 1g/100ml IV /1g/vial and 2ml	2.1.22
Paracetamol 120mg/5ml syrup	2.1.15
Paracetamol 125mg Suppositories	2.1.12
Paracetamol 250mg Suppositories	2.1.21
Paracetamol 500mg tab	2.1.16

Paraldehyde inj	28.5.1
Penicilamine 250mg tab	4.15
Penicillin benzathine 1.2 mu inj	7.53
Penicillin G Potassium 500,000 units inj	7.54
Penicillin phenoxymethyl 250mg tab	7.55
Pentazocine 25mg tab	2.2.9
Pentazocine 30mg/ml inj	2.2.10
Pethidine 100mg/2ml inj	2.2.11
Pethidine 50mg/ml inj	2.2.12
Petroleum jelly	35.80
Phenobarbitone 200mg inj	28.5.10
Phenobarbitone 30mg tabs	28.5.11
phenol crystals	35.81
Phenytoin Sodium 100mg tabs	28.5.12
Phenytoin Sodium 50mg tabs	28.5.13
Phenytoin Sodium 50mg/ml inj	28.5.14
Phytomenadione (Vit K) 5mg/ml inj	17.2.4
Phytomenadione (Vit K)10 mg/ml inj	30.8
Phytomenadione 10 mg tabs (Vit K)	30.9
Pilocarpine 2% Eye Drops	31.18
Pilocarpine 4% Eye Drops	31.19
Pimozide 3mg tabs	28.1.15
Piracetam 800mg tab	37.8
Piroxicam 10mg tab	2.1.17
Piroxicam 20mg tab	2.1.2
Plasma gel I.V solution 500ml	
Plasma protein solution 4.5% 100ml	
Plasma protein solution 4.5% 500ml	
Podophyllin 20% Ointment	21.32
Poliomyelities Vaccine Trivalent	36.11
Potassium chloride	35.3
Potassium chloride 20mmol inj	27.9
Potassium cyanide powder	35.82
Potassium dichromate powder	35.83
Potassium dihydrogen phosphate powder	35.84
Potassium ferricyanide powder	35.85
Potassium Iodide Solution	10.24

Potassium Permanganate 0.1% Gargle	32.12
Potassium Permanganate 1:10,000 Solution	33.13
Pottassium iodide crystals	35.86
Pottassium permanganate	35.87
Povidone Iodine 1% Solution for Gargle	32.13
Povidone Iodine 10% Solution	33.14
Povidone iodine 2.5-5% eye drop	31.20
Pralidoxime 200mg/ml inj	4.16
Praziquantel 150mg tab	6.3.3
Praziquantel 600mg tab	6.3.4
Prazosin tab 2-5mg	19.2.22
Prednisoline 5mg tabs	23.1.5
Prednisolone 10mg tab	3.18
Prednisolone 25mg tab	3.19
Prednisolone 5mg tab	3.17
Prednisolone 5mg/ml syrup	3.20
Prednisolone eye drop	31.21
Pregnancy strips (UPT)	35.88
Primaquine tab 2.5mg	12.11
Primaquine tab 7.5mg	12.12
Primaquine tan 15mg	12.13
Probeta-N nasal drops	32.14
Procainamide 100mg/ml inj	19.4.8
Procaine Penicillin Forte 4mu inj	7.56
Procarbazine 50mg cap	16.19
Progesterone 100mg implant	23.2.8
Progestrone 10mg inj	23.1.6
Progestrone 10mg tabs	23.1.7
Promethazine 25mg tabs	22.2.9
Promethazine 25mg/2ml inj	1.3.8
Promethazine 25mg/ml inj	22.2.10
Promethazine 5mg/5ml Elixir	22.2.11
Promethazine 5mg/5ml syr	1.3.7
Promethazine hydrochloride 25mg tab	3.6
Promethazine hydrochloride 5mg/5ml syrup	3.7
Promethazine hydrochloride 5mg/ml inj	3.8
Propofol 10mg/ml inj	1.1.6

Propofol 20mg/ml inj	1.1.8
Propranolol 40mg tabs	19.2.23
Protamine sulphate 10mg/ml inj	4.4
Protamine sulphate 10mg/ml inj	17.2.5
Pyrazinamide 400mg tab	9.2
Pyridoxine (Vit B6) 100mg tabs	30.10
Quinine dihydrochloride 300mg/ml inj	12.14
Quinine sulphate 300mg tab	12.15
Ranitidine 150mg tabs	22.1.12
Ranitidine 25mg/ml inj	22.1.13
Recronium inj10mg/ml	25.6
ReSoMal (rehydration solution for malnutrition)	30.11
Rheumatoid factor kit	35.89
Riboflavin 5mg tabs	30.12
Rifabutin 150mg tab	9.3
Rifampicin 150mg/Isoniazid 100mg tab	9.4
Rifampicin 300mg tab	8.4
Rifampicin Paediatric 150mg tab	8.5
Ringer's lactate Solution	27.10
Risperidone 1mg tabs	28.1.16
Risperidone 2mg tabs	28.1.17
RPR kit	35.90
Rubella detection kit	35.91
Salbutamol 100mcg/dose inhaler	29.8
Salbutamol 2.5mg/ml inj. for Nebulizer	29.9
Salbutamol 2mg tabs	29.10
Salbutamol 2mg/5ml syrup	29.11
Salbutamol 4mg tabs	29.12
Salbutamol 5mg/ml inj for Nebulizer	29.13
Salicylic Acid 17% in spirit	21.33
Salicylic acid 2% cream	21.34
Salmonella typing sera	35.92
Saquinavir 800mg tab	14.12
Secnidazole 100mg tab	13.5
Secnidazole 250mg tab	13.6
Senna (sennoside B 7.5mg) tabs	22.5.10
Sertraline 100mg	28.1.18

Sertraline 50mg	28.1.19
Shigella typing sera	35.93
Silver nitrate	35.94
Silversulphadiazine 1% Ointment	21.35
Simvastatin 10mg tab	37.9
Simvastatin 20mg tab	37.10
Sodium azide powder	35.95
Sodium bicarbonate	35.96
Sodium bicarbonate 4% Solution	27.11
Sodium bicarbonate 5% Ear Drops	32.15
Sodium carbonate powder	35.97
Sodium chloride 0.45% Solution	27.12
Sodium chloride 0.9% Solution	27.13
Sodium chloride crystals	35.98
Sodium chloride nasal drop 0.9%	32.16
Sodium Chromoglycate	31.22
Sodium Diarizoate 45% (Urografin)	34.1.12
Sodium Diarizoate 60% (Urografin)	34.1.13
Sodium Diarizoate 76% (Urografin)	34.1.14
Sodium Diarizoate 85 (Hypaque)	34.1.15
Sodium fluoride powder	35.99
Sodium hydroxide crystals	35.100
Sodium hypochlorite	35.101
Sodium Hypochlorite 0.3 Solution	33.15
Sodium metasilphite powder	35.102
Sodium nitroprusside 50mg/ml inj	19.2.24
Sodium nitroprusside crystals	35.103
Sodium phosphate powder	35.104
Sodium polyethoxysulphonate for blood culture	35.105
Sodium Selenite (Selenium)	30.13
Sodium Valproate 200mg tabs	28.5.15
Soft paraffin yellow	35.106
Spectinomycin 2g inj	7.57
Spironolactone 100mg tabs	20.14
Spironolactone 25mg tabs	20.15
Starch powder	35.107

Stavudine 30mg + Lamivudine 150mg + Nevirapine 200mg tab	14.13
Stavudine 30mg tab	14.14
Stavudine 40mg tab	14.15
Streptokinase 250,000 IU	17.3.3
Streptokinase 750,000 IU	17.3.4
Streptomycin 1g inj	9.5
Succinic acid powder	35.108
Sucralfare 1g tabs	22.1.14
Sucralfate 1gm/5ml susp	22.1.15
Sulfanilic acid	35.109
Sulphadoxine 500mg/Pyrimethamine 25mg tab	12.16
Sulphur 4% Ointment	21.36
Sulphuric acid	35.110
Suxamethonium chloride 50mg/ml inj	25.7
Tamoxifen cirtrate 20mg tab	16.20
Tenefovir 300mg + Emtricitabine 200mg	14.16
Tenefovir 300mg + Emtricitabine 200mg+ Efavirenz 600mg tab	14.17
Tetanus Vaccine (T.toxoide)	36.12
Tetracycline 1% Eye Ointment	31.23
Tetracycline 3% Ointment	21.37
Theophylline 200mg tabs	29.14
Thiacetazone 150mg/Isoniazide 300mg tabs	37.11
Thiacetazone 50mg/Isoniazide 100mg tabs	37.12
Thiamine Hydrochloride 100mg tabs (Vit B1)	30.14
Thiamine Hydrochloride 100mg/ml inj	30.15
Thiamine Hydrochloride 50mg tabs	30.16
Thiocolchicozide 4mg tab	2.1.23
Thiopental Sodium	28.5.16
Thiopental sodium 1g inj	1.1.9
Thiopental sodium 500mg inj	1.1.7
Thioridazine 100mg tabs	28.1.20
Thioridazine 25mg tabs	28.1.21
Thioridazine 50mg tabs	28.1.22
Thiourea powder	35.111
Thyroid kit	35.112

Timolol Maleate 0.25% Eye Drops	31.24
Timolol Maleate 0.5% Eye Drops	31.25
Tinidazole 500mg tab	13.7
Tinidazole 500mg tab	7.58
Tobramycin eye drop	31.26
Total Parenteral Nutrition (TPN)	27.14
Toxoplasma antigen detection kit	35.113
Tramadol 100mg cap/tab	2.2.17
Tramadol 100mg/2ml inj	2.2.13
Tramadol 50mg cap/tab	2.2.14
Tranexamic acid 100mg tabs	17.2.6
Tranexamine acid 100mg/ml inj	17.2.7
Trichloroacetic acid crystals	35.114
Trifluoperazine tabs	28.1.23
Trisodium citrate crystals	35.115
Tuberculline PPD 10. I.U inj	34.1
Tuberculline PPD 100 I.U inj	34.2
Tuberculline PPD 5 I.U inj	34.3
Tumour maker assay kit	35.116
Typhoid Vaccine	36.13
Urea kit	35.117
Uric acid kit	35.118
Vancomycin 1g inj	7.59
Vancomycin 250mg inj	7.60
Vancuronium inj	25.8
Vasograin	15.3
Verapamil hydrochloride 40mg tabs	19.1.13
Verapamil hydrochloride 80mg tabs	19.1.14
Vinblastin 1mg/ml inj	16.21
Vincristine sulphate 1mg inj	16.22
Vincristine sulphate 2mg inj	16.23
Vitamin A 100,000 I.U inj	30.17
Vitamin A Capsules 100,000 I.U	30.18
Vitamin A Capsules 50,000 I.U	30.19
Vitamin B Complex inj	30.20
Vitamin B Complex syrup	30.21
Vitamin B Complex tabs	30.22

Vitamin C 100mg tabs	30.23
Vitamin E 200mg (Tocopherol) Caps	30.24
Vitamin E 400mg (Tocopherol) Caps	30.25
Warfarin sodium 5mg tabs	17.2.8
Widal test kit	35.119
X-ray film 10X8 inches (24cmX18cm)	34.1.16
X-ray film 12X10 inches (30cmx24cm)	34.1.17
X-ray film 14x14 inches (35cmx35cm)	34.1.18
X-ray film 14x17 inches (35cmx43cm)	34.1.19
X-ray film 15x12 inches (40cmx30cm)	34.1.20
Xylene	35.120
Xylomethazoline 0.5% nasal Drops	32.17
Xylomethazolline 0.1% nasal Drops	32.18
Yellow fever Vaccine	36.14
Zidovudine 300mg + Lamivudine 150mg + Nevirapine 200mg tab	14.18
Zidovudine 300mg + Lamivudine 150mg tab	14.19
Zidovudine 300mg tab	14.20
Zinc oxide+Coal tar 5%	21.38
Zinc Sulfate 10mg tab	22.3.4
Zinc Sulfate 20mg tab	22.3.5
Zinc sulphate eye drops	31.27
Zinc Undecenoate 20% Undecenoic Acid 5% ointments	21.39